
Form No. MSC18233 Rev B
Urethane Edge Kit
V-XT Plow
Part No. MSC18237—Serial No. 400000000 and Up
Part No. MSC18238—Serial No. 400000000 and Up
Part No. MSC18239—Serial No. 400000000 and Up
Part No. MSC29090—Serial No. 400000000 and Up

Installation Instructions

BOSS Products limited consumer warranty and BOSS
Products commercial warranty policies are located
at www.BOSSPlow.com.

Patent www.ttcopats.com.

Safety
• Always lower the blade when the machine is not

in use.
• Never put any part of your body between the plow

and the machine.

Installation
1. Park the machine on a level surface and raise

the plow a few centimeters (inches) off the
ground.

2. Place a jack stand under the plow pushframe,
shut off the vehicle engine, engage the parking
brake, and remove the key.

3. Remove the existing cutting edges by removing
the bolts, washers, and nuts that secure the
cutting edges to the blades (Figure 1).
Retain the washers and nuts for future steel
cutting edge installation.

g235400

Figure 1
2.29 m (7-1/2 ft) or 2.5 m (8-1/6 ft) plow shown

1. Bolt (5/8 x 2 inches) 3. Washer
2. Cutting edge 4. Nut

4. Secure the urethane cutting edges and straps
to the blades using the carriage bolts, washers,
and locknuts that are provided in the kit (Figure
2). Loosely tighten the hardware by hand.

g235401

Figure 2
2.29 m (7-1/2 ft) or 2.5 m (8-1/6 ft) plow shown

1. Carriage bolt (5/8 x 4
inches)

4. Washer

2. Strap 5. Locknut (5/8 inch)
3. Urethane cutting edge

5. Ensure that there is a gap (3.2 mm or 1/8 inch)
between the edges at the center of the plow
(Figure 3).

© 2024—BOSS Products
2010 The BOSS Way
Iron Mountain, MI 49801

Register at www.bossplow.com. Original Instructions (EN)
Printed in the USA
All Rights Reserved *MSC18233* 



g237785

Figure 3

1. 3.2 mm (1/8 inch)

6. Tighten the bolts until the strap is securely
fastened in place.

2
 



Form No. MSC18233 Rev B
Urethane Edge Kit
V-XT Plow
Part No. MSC18237—Serial No. 400000000 and Up
Part No. MSC18238—Serial No. 400000000 and Up
Part No. MSC18239—Serial No. 400000000 and Up

Installation Instructions

BOSS Products limited consumer warranty and BOSS
Products commercial warranty policies are located
at www.BOSSPlow.com.

Patent www.ttcopats.com.

Safety
• Always lower the blade when the machine is not

in use.
• Never put any part of your body between the plow

and the machine.

Installation
1. Park the machine on a level surface and raise

the plow a few centimeters (inches) off the
ground.

2. Place a jack stand under the plow pushframe,
shut off the vehicle engine, engage the parking
brake, and remove the key.

3. Remove the existing cutting edges by removing
the bolts, washers, and nuts that secure the
cutting edges to the blades (Figure 1).
Retain the washers and nuts for future steel
cutting edge installation.

g235400

Figure 1
2.29 m (7-1/2 ft) or 2.5 m (8-1/6 ft) plow shown

1. Bolt (5/8 x 2 inches) 3. Washer
2. Cutting edge 4. Nut

4. Secure the urethane cutting edges and straps
to the blades using the carriage bolts, washers,
and locknuts that are provided in the kit (Figure
2). Loosely tighten the hardware by hand.

g235401

Figure 2
2.29 m (7-1/2 ft) or 2.5 m (8-1/6 ft) plow shown

1. Carriage bolt (5/8 x 4
inches)

4. Washer

2. Strap 5. Locknut (5/8 inch)
3. Urethane cutting edge

5. Ensure that there is a gap (3.2 mm or 1/8 inch)
between the edges at the center of the plow
(Figure 3).

© 2024—BOSS Products
2010 The BOSS Way
Iron Mountain, MI 49801

Register at www.bossplow.com. Original Instructions (EN)
Printed in the USA
All Rights Reserved *MSC18233* 

PRELIMINARY

hafidkx
Text Box
Part No. MSC29090- Serial No.400000000 and Up



g237785

Figure 3

1. 3.2 mm (1/8 inch)

6. Tighten the bolts until the strap is securely
fastened in place.

2
 

PRELIMINARY



Form No. MSC18233 Rev A
Urethane Edge Kit
V-XT Plow
Part No. MSC18237—Serial No. 400000000 and Up
Part No. MSC18238—Serial No. 400000000 and Up
Part No. MSC18239—Serial No. 400000000 and Up

Installation Instructions

WARNING
CALIFORNIA

Proposition 65 Warning
This product contains a chemical
or chemicals known to the State of

California to cause cancer, birth defects,
or reproductive harm.

Use of this product may cause exposure
to chemicals known to the State of

California to cause cancer, birth defects,
or other reproductive harm.

BOSS Products limited consumer warranty and BOSS
Products commercial warranty policies are located
at www.BOSSPlow.com.

Safety
• Always lower the blade when the machine is not

in use.
• Never put any part of your body between the plow

and the machine.

Installation
1. Park the machine on a level surface and raise

the plow a few centimeters (inches) off the
ground.

2. Place a jack stand under the plow pushframe,
shut off the vehicle engine, engage the parking
brake, and remove the key.

3. Remove the existing cutting edges by removing
the bolts, washers, and nuts that secure the
cutting edges to the blades (Figure 1).
Retain the washers and nuts for future steel
cutting edge installation.

g235400

Figure 1
2.29 m (7-1/2 ft) or 2.5 m (8-1/6 ft) plow shown

1. Bolt (5/8 x 2 inches) 3. Washer
2. Cutting edge 4. Nut

© 2017—BOSS Products
P.O. Box 787
Iron Mountain, MI 49801

Register at www.bossplow.com. Original Instructions (EN)
Printed in the USA
All Rights Reserved *MSC18233* A

 

SUPERCEDED

kreffla
Revision

kreffla
Text Box
adding model MSC15780

fettiax
Pencil

fettiax
Text Box
Add MSC29090

fettiax
Text Box
B

fettiax
Cross-Out

fettiax
Inserted Text
2024

fettiax
Cross-Out

fettiax
Inserted Text
Update address

fettiax
Text Box
Revision to add model MSC 29090.

Please review by 1/22/24.

fettiax
Sticky Note
ignore this?

fettiax
Sticky Note
ignore this



4. Secure the urethane cutting edges and straps
to the blades using the carriage bolts, washers,
and locknuts that are provided in the kit (Figure
2). Loosely tighten the hardware by hand.

g235401

Figure 2
2.29 m (7-1/2 ft) or 2.5 m (8-1/6 ft) plow shown

1. Carriage bolt (5/8 x 4
inches)

4. Washer

2. Strap 5. Locknut (5/8 inch)
3. Urethane cutting edge

5. Ensure that there is a gap (3.2 mm or 1/8 inch)
between the edges at the center of the plow
(Figure 3).

g237785

Figure 3

1. 3.2 mm (1/8 inch)

6. Tighten the bolts until the strap is securely
fastened in place.

2
 

SUPERCEDED


	Current
MSC18233 B.2
PRODRELEASE
	Previous Iteration
MSC18233 B.1
PRODDRAFT
	Overlay

	Previous Revision
MSC18233 A.5
PRODCHANGE
	Overlay


